PO Box 5921 Garden Grove, CA 92846-0921 (714) 899-9031

Certificate of Tests

Customer Order No.	Control#	Date Shipped	Quantity
Gale	27328	6/28/17	1 5 lbs

SOLD TO:	DESCRIPTION:
STILETTO PIERCING SUPPLY 4356 INDIANOLA AVE. COLUMBUS, OH 43214	Material: 316L VAR Diameter: .081 (12ga) Tolerance: +.00100010 Tensile Range: 90/115 ksi (Annealed) Bright Drawn Coil

Chemical Analysis

Heat No.	С	Mn	Р	S	Si	Cr	Ni	Cu	Мо	Se	Ti
800239	.015	1.87	.020	.001	.28	17.50	14.80	.07	2.71		
CR+3.3* MO	Co	v	Nb	Al	N	0	н	В	Sn	Fe	
26.44					.037					bal.	

Mechanical Properties

Tensile Strength (psi): 107,680

The Body Wire Company certifies that the materials described herein are represented to the buyer (Customer) as stated to The Body Wire Company by the producing mill and attested to by said mills Test Report with respect to chemical analysis and the mechanical properties.

Specifications

ASTM-F-138-12 ASTM-A-262-02a Practice E Microcleanliness (Inclusion rating) ASTM-E45 Method A Type A thin 0.00heavy 0.00 Type B thin 0.50heavy 0.00

Type C thin 0.00heavy 0.00

Type D thin 0.50 heavy 0.00

Date 6-28-17

Authorized Official

The Body Wire Co., LLC

PO Box 5921 Garden Grove, CA 92846-0921 (714) 899-9031

Certificate of Tests

Customer Order No.	Control#	Date Shipped	Quantity		
Gale	23682	9/9/16	25 lbs		

SOLD TO:	DESCRIPTION:
STILETTO PIERCING SUPPLY 4356 INDIANOLA AVE. COLUMBUS, OH 43214	Material: 316L VAR Wire Diameter: .0508 Tolerance: +.00050005 Tensile Range: 90/115 ksi (Annealed & Drawn)
	Bright Drawn Coil

Chemical Analysis

Heat No.	С	Mn	Р	S	Si	Cr	Ni	Cu	Мо	Se	Ti
800295	.014	1.80	.021	.001	.32	17.70	14.70	.10	2.70		
CR+3.3* MO	Co	v	Nb	Al	N	0	н	В	Sn	Fe	
26.61					.040					bal.	

Mechanical Properties

Tensile Strength (psi): 113,000

The Body Wire Company certifies that the materials described herein are represented to the buyer (Customer) as stated to The Body Wire Company by the producing mill and attested to by said mills Test Report with respect to chemical analysis and the mechanical properties.

Specifications

ASTM-F-138-12 ASTM-A-262-13a Practice E Microcleanliness (Inclusion rating) ASTM-E45 Method A Type A thin 0.00 heavy 0.00 Type B thin 0.50 heavy 0.00 Type C thin 0.00 heavy 0.00 Type D thin 0.50 heavy 0.50

Date <u>9-9-16</u>

The Body Wire Co. LLC Authorized Official

PO Box 5921 Garden Grove, CA 92846-0921 (714) 899-9031

Certificate of Tests

Customer Order No.	Control#	Date Shipped	Quantity		
Gale	33768	12/7/18	25 lbs		

SOLD TO:	DESCRIPTION:
STILETTO PIERCING SUPPLY 4356 INDIANOLA AVE. COLUMBUS, OH 43214	Material: 316L VAR Diameter: .0655 Tolerance: +.00050005 Tensile Range: 90/115 ksi (Annealed)
	Cold Drawn 6 ft lengths

Chemical Analysis

Heat No.	С	Mn	Р	S	Si	Cr	Ni	Cu	Мо	Se	Ti
800239	.015	1.87	.020	.001	.28	17.50	14.80	.07	2.71		
CR+3.3* MO	Co	v	Nb	Al	N	0	н	В	Sn	Fe	
26.44					.037					bal.	

Mechanical Properties

Tensile Strength (psi): <u>93,990</u> % Elongation (2"): <u>37.50</u>

Yield Strength (psi): 76,052

The Body Wire Company certifies that the materials described herein are represented to the buyer (Customer) as stated to The Body Wire Company by the producing mill and attested to by said mills Test Report with respect to chemical analysis and the mechanical properties.

Specifications

ASTM-F-138-12 ASTM-A-262-02a Practice E Microcleanliness (Inclusion rating) ASTM-E45 Method A Type A thin 0.00heavy 0.00

- Type B thin 0.50 heavy 0.00 Type C thin 0.00 heavy 0.00
- Type D thin 0.50 heavy 0.00

The Body Wire Co., LLC Authorized Official

PO Box 5921 Garden Grove, CA 92846-0921 (714) 899-9031

Certificate of Tests

Customer Order No.	Control#	Da te Shipped	Quantity
Jason	37530	09/23/19	20 lbs

SOLD TO:	DESCRIPTION:
STILETTO PIERCING SUPPLY 4356 INDIANOLA AVE. COLUMBUS, OH 43214	Material: 316L VAR Diameter: .128 Tolerance: +.00050005 Tensile Range: Anned and Drawn Precision Ground
	6 ft lengths

Chemical Analysis

Heat No.	С	Mn	Р	S	Si	Cr	Ni	Cu	Мо	Se	Ti
801214	.024	1.80	.018	.001	.58	18.00	14.70	.07	2.45		
CR+3.3* MO	Co	v	Nb	Al	N	0	Н	В	Sn	Fe	
26.09					.044					bal.	

Mechanical Properties

Tensile Strength (psi): 111,300

Yield Strength (psi): 106,880

% Elongation (.500"): 31.25

The Body Wire Company certifies that the materials described herein are represented to the buyer (Customer) as stated to The Body Wire Company by the producing mill and attested to by said mills Test Report with respect to chemical analysis and the mechanical properties.

Specifications

ASTM-F-138-13a ASTM-A-262-13a Practice E Microcleanliness (Inclusion rating) ASTM-E45 Method A Type A thin 0.00heavy 0.00 Type B thin 0.00heavy 0.00 Type C thin 0.00heavy 0.00 Type D thin 0.50heavy 0.00

Type D unit 0.50 neavy 0.00

Date 9-23-19

Authorized Official

The Body Wire Co. LLC